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| COMMODITY : _E.R.¥ STEEL PIPE Se H Mnm>= Steel Uﬁ“u-.—u _CUSTOMER _ : _DUFERCO SA
A ETE T.L*.__ O_. H.__ O o .
SPECIFICATION : ASTM AS00 B(2003A) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER : SEAH STEEL CORPORATION w5
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
weat No. | B F & 4 4 & % QUANTITY W o
NO. | (BATCH NO.) ORDER SIZE il 3 4 o ZFMT) REMARK
s1 PCS TOTAL LENGTH WEIGHT \
5 | (siorodtiz0)| BME 16" X 16" X 0.375" X 40.000 FT 20 800.000 FT 28.512| ¢
6 |(sitoniao)| BME 14" X 14" X 0.375" X 40.000 FT 16 640.000 FT 19.846 _
< w | &
7| (siliiosstao)| BIE 14" X 14" X 0.375" X 40.000 FT 2 800.000 FT 208 | o %> g
S
8 | (siliitonoeo)| BIE 14" X 14" X 0.375 X 40.000 FT 5 200,000 FT - 6.202
IMPACT
HYDROSTATIC | N (VD[ F[sfc(rRu[B|p|c|Fr|Fr|RF| 2N coaring COMPOS TENSILE TEST
TEST - {ITJLI{HJOJEA|E|R|R|L|ILIEL TEST . S (Gage Length : 50mm) Mm.md HARD-| HEAT | PROTECTIVE
DISHIAlO|MISGIN[T|U|A|AlVA
. ~JUE[T|c|E)IN|D|F|s|R|NIET NESS | TREAT| COATING &
HEAT NO secf R AN T K R oE| TR 1%INIET vercur o g1 D [csi|ml|p]s Ceq| D | TENSILE | YIELD | E.L |ENE- [SHEAR TEST | MENT | ~LINING
NO. | (BATCH NO.) : LS|E EluT|n N | E [SE [ZINC CoAT| & g & |STRENGTH STRENGTH RGY | AREA
U I[N s|AllG G EN |Hzonm>; 1 THICK-
: eofl (LS ! o ram B 2 3 d NESS |P-H
0 : :
Tl G N lcauss| +3 G +4]+5]+6 7 s [+g| Psi PS1 1410 Jould % s11
7l& MAX |30 45 | 45
SPEC MIN 58000 | 46000 | 23
5| 624585 G H 17| 2| 76 | 23] 12
(SHGX041120) P |17{2]| 77 |2¢| 11 L| 75520 | 56040 | 28
P 16| 2] 77 |22[11
6| sP70542 G H 18] 1| 81 |11]s
(SHH1031010) P |17 2] 82 |13] 5 L| 72530 | 48500 | 29
P 18] 2] 80 |12] 4
7| sP70542 G H |18 1] 81 |11]s
(SHH1032010) P |19]2]82]13]|4 L| 73250 | 48210 | 27
P {19] 2] 82 |13]s5
8| sPe63s4 G H [17|R| 76 |12] 7
(SHH1032030) P [17] 1] 75 |13] 9 L| 74810 | 49630 | 26
P16/ 1] 76 |14] 9
N k1~ +12 : %
0 |Refer To The Attached H
m.” Section Designation m
. " WL HEREDY CERTIFY THAT THE MATERTAL HEREIN HAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.
" THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES \R.\\\\
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT _ Q\ mu
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) . .






